GB

High pressure cleaners

B 10/200
B 13/150
B 16/220

- anual
n
Opera‘;‘ 9 onform
eac:ety structions
S



Description

Dear Customer
We would like to congratulate you on your new portable/mobile high
pressure cleaner and to thank you for the purchase.

To ease your introduction to the use of the cleaner, we have provided the
following pages of explanations, tips and hints.

The equipment will assist you professionally in all cleaning tasks, e.g.:

- facades - vehicles of oll - barrels and

- flagstones types containers

- terraces - sheds - machines
technical B 10/200 B 13/150 B 16/220

specifications

operating pressure,

steplessly adjustable 10 - 200 bar 10 - 150 bar 10 - 220 bar

permissible 220 bar 165 bar 240 bar

overpressure

water output at 1800 rpm at 1800 rpm at 1800 rpm
10 I/min 13 I/min 16 I/min

hot water input up to 70 °C 70 °C 70 °C

suction height 25m 2,5m 25m

high pressure hose 10 m 10 m 10m

with hose drum - 15m 15m

engine Honda GX 200 LX | Honda GX 160 CX Honda GX 340 CX

weight 22 kg 24 kg 26 kg

sound level 78 dB 78 dB 81 dB

according to

DIN 45 635

recoil at lance approx. 32 Nm approx. 27 Nm approx. 38 Nm

torque 29 Nm 24,3 Nm 33 Nm

(assumed lenght of lance: 0,9 m)

order No.

portable 41.182 41.170

with undercarriage 41.182 1 41.1701 41.173 2

with undercarriage 41.170 2 41.173 3*

and hose drum

with speed 41.173

control *

Permissible tolerance for figures + 5 % in accordance with VDMA uniform sheet 24411

2



Description

10 9 8

Construction

The KRANZLE B 10/200 + B 13/150 + B 16/220 - high pressure cleaners
are portable/mobile machines. The design can be seen from the diagram.

Item 6 Injector for cleaning agents

1 Water inlet connection with filter (not with B10/200)

2 Suction hose with filter 7 High pressure hose
(special accessory) order No. 15.038 3 8 Spray gun assembly

3 High pressure pump 9 Interchangeable lance

4 Pressure gauge with glycerin filling 10 Regulator nozzle
5 Unloader valve - safety valve 10a B10/200 only with dirt-killer



Description

Water - and Cleang - Care System

Water can be connected at mains pressure to the high pressure pump or it can be
sucked directly from a storage tank.

The water is then forced under pressure by the high pressure pump to the lance.
The high pressure jet is formed by the nozzle at the end of the lance.

Cleaning and caring agents can be mixed with the water by a low pressure injector.

(not with B10/200)
A Environmental, refuse disposal and water protection

regulations must be observed!

Lance with trigger gun
The machine can only be operated when the safety trigger is squeezed.

When the lever ist squeezed, the spray gun opens. The liquid is then pumped to the
nozzle. The spray pressure increases and quickly reaches the selected operating
pressure.

When the trigger ist released, the trigger gun closes and any further spraying of
liquid from the lance ist stopped.

The increase in pressure when the trigger gun is closed causes the unloader valve-
safety valve to open. The pump remaines switched on and continues to pump liquid
through the pump at reducated pressure.

When the trigger gun ist opened, the unloader valve - safety valve closes and the
pump ressumes pressure spraying from the lance.

qualified persons. Should replacement parts be required, use only
components authorized by the manufacturer.

2 The trigger gun is a safety device. Repairs should only be performed by
Unloader valve - safety valve

The unloader valve - safety valve protects the machine from a build-up of excess
pressure, and is designed not to permit an excess pressure to be selected for
operating. The limit nut on the handle is sealed with a spray coating.

The operating pressure and spray rate can be steplessly adjusted by tuning the
handle.

Replacements, repairs, new adjustments and sealing should only be
performed by qualified persons.

4



Description

For the motor follow the Honda
operating manual only.

Motor-safety:
(see Honda operating manual)

Honda motors are safe and reliable if they are operated correctly. Read the
operating manual carefully before using the motor and try to understand the
contents of the manual completely.

Not following this advice could lead to injuries or damage of the
equipment.

To avoid a possible fire hazard and to ensure the necessary ventilation
the motor has to be operated at a distance of at least 1 m from buildings
and objects. Inflammable objects have to be kept away from the
surrounding area of the motor.

Children and pets have to be kept away from the motor, as there is a
danger of suffering burns from hot motor parts and to be injured by
equipment driven by the motor.

Get to know the motor and especially learn how to switch it off quickly.
Do not allow persons to operate the motor who are not familiar with it.

Setting up: Location

Neither set up and operate the machine in rooms where there is a risk of
fire or explosion nor put it into puddles. Do not use the machine under
water.

CAUTION !

Never use liquid containing solvents such as paint thinners, petrol, oil or
similar liquid matter. Pay attention to the instructions of the
manufacturers of the cleaning agents. The seals in the
machine are not resistant to solvents. The spray of solvents is
inflammable, explosive and poisonous.

CAUTION !

When running your high pressure cleaner with hot water of 70° C raised
temperatures occur.

Do not touch the machine without safety gloves.



Description

Brief operating instructions

1. Connectthe high pressure hose with spray gun

and machine.

Connect the suitable water supply.

3. Flush the air from the pump (open and close the spray gun
several times).

4. Switch on the motor while the spray gun is open and commence
cleaning.

5. After completing the work, completely empty the pump
(switch the motor on for approximately 20 seconds without the
suction and pressure hose).
Afterwards you can roll up the high pressure hose.

- Only use clean water ! Protect from frost !

N

CAUTION !

Please pay attention to the regulations of your waterworks company.

In accordance with DIN 1988, the machine may not be directly connected to the
public drinking water supply lines.

A brief connection however ist permissible according to DVGW (German
Association for Gas and Water Affairs) if a tube ventilator with check valve
(KRANZLE Order-No. 41.016 4) is built into the water supply.

Also indirect connection to the public drinking water supply lines is permissible by
way of free emission in accordance with DIN 1988, part 4; e.g. by using a reservoir
with a float valve.

Direct connection to a non-drinking water supply line is permissible.

High pressure hose and spray device

The high pressure hose and spray device supplied with the machine are made of
high grade material, they are also optimized for the machine and marked as
required by the appropriate regulations.

If replacement parts are required, only such parts that are authorized by
the manufacturer and which bear the markings required by the
appropriate regulations may be used. The high pressure hose and spray
device must be connected in a pressure-tight manner. The high pressure
hose may not be driven over, pulled excessively, or twisted. The hose
may under no circumstances be pulled over sharp edges, since
otherwise the guarantee is automatically void.



Safety notes

As to the recaoil -
see notice on page 2.

Apply the safety catch on the
spray gun after each use, in
order to prevent
unintentional spraying.

Always aim the
underbody lance. Note
when using an angle
underbody lance, like
for example lance

No. 41.075, that there
is a certain amount of
torque (twisting
motion) in the recoil.
(See also notice on

page 2).




1. Spray lance with regulator and

high pressure nozzle, flat spray =\ e
(B10/200 only with dirt-killer) : =

2. Spray gun with insulated pistol
grip and screw connection

3. KRANZLE - High pressure cleaner
B 10/200 B 13/150 B 16/220

4. High pressure hose 10 m
15 m HP-hose for cleaners
with hose drum

6. Operating instructions pump
Operating instructions motor
5. Suction hose

7. Washing powder

specimen
0

8. Water inlet components




Prepare for use

1. Oil-measuring stick

2. Connect the high pressure
lance to the spray gun.

3. Unwind the high pressure hose
without leaving kinks or "nooses™
and connect it to the spray gun and
pump. When using extension
hoses, use max. 20 m high
pressure hose, or 2 x 10 m with
hose connectors.

= < @
The high pressure hose

connected from the machine to
the lance.




Preparation for use

4. The machine can be connected
Vs 0 to a pressurised water line with cold
U # \ - or 60 °C respectively 70 °C hot water
N (see
f page 2).
Ensure that the water supply ist clean
when sucking from external sources.
The hose cross section must be
at least 1/2" = 12.7 mm (free
passage). Filter 1 must
always be clean.

Please make '

sure that the filter is
clean before using
your

high pressure cleaner.

CAUTION !

When running your high pressure cleaner with hot water of 70° C raised
temperatures occur.

Do not touch the machine without safety gloves.

A

5. Maximum induction height 2.5 m
- see technical data
on page 2.

10



Preparation for use

Adjusting the pressure

This is accomplished by turning the handwheel.
The default setting is maximum pressure.

When using cleansing agents:

Place chemical filter no. 5 in the reservoir with
the cleansing agent. Turn on Vario-Jet No. 4 to
enable the injector to induct the cleansing
agent. By turning back the Vario-Jet nozzle, the
supply of chemical is automatically cut off.
Allow the cleansing agent to take effect and
then remove with high pressure spray.

<
={E-MA O
- s
Nj & g
18
E| &
0} Turn on regulator nozzle
%ﬁ 8 to reach low pressure.

A mixing ratio of 3-5% is achieved
when the Vario-Jet is fully turned on.
pH value neutral 7-9.

Note that you must always comply

with the instructions provided by the
manufacturer of the cleansing
agent (e.g. instructions

concerning safety clothing) and
the water protection egulations.

To shut down the pump:

1. Switch off the machine

2. Cut off the water supply

3. Open the spray gun briefly until the pressure is released

4. Apply the safety catch on the spray gun

5. Remove the water hose and high pressure hose

6. Drain the pump: switch on the motor for approx. 20 seconds
7. Winter: store the pump in rooms above 0° C
8. Clean the water filter

11



This is prohibited

Never allow
children to use the
high pressure
cleaner !

Never direct the
water jet at the
machine itself !

12



This is prohibited

=

iy

r}) \
,! /},/\\[\S,\m\y_;,f ,

/

Never direct the
water jet at people
or animals !

m

v

//

y.

A

Never pull the high
pressure hose if it
has formed kinks or
"nooses"!

Never pull the hose
over sharp edges !

13



Additional KRANZLE accessories

(not with B 10/200)

=]
|

Rotary scrubbing brush
Order No. 41.050 1

Drain and pipe
cleaning hose

8 m - Order No. 41.051
15 m - Order No. 41.058

Underbody lance, new
Order No. 41.075 =g |

Sandblaster
Order No. 41.068 1

Flat brush

Order No. 41.073 =

Dirtkiller

B 10/200

Order No. 41.073 8

B13/150 lii=y

Order No. 41.0725

Turbokiller

B 16/220 sl

Order No. 41.072 4
A Environmental, refuse disposal and water

protection regulations must be observed

14

when using the accessories.



Car cleaning, glass, caravan, boat etc.:
rotary washing brush with 40 cm extension

and
ST 30 nipple M 22

Underbody cleaning of cars, trailers and
equipment: lance 90 cm with high pressure
nozzle and ST 30 nipple. The lance must
be aimed when spraying.

Cleaning cars and all smooth surfaces:
brush with ST 30 nipple M 22.

Cleaning pipes, channels and drains: Pipe
cleaning hose with KN nozzle and
ST 30 nipple M 22.

Blasting old paint, rust and facades:

sandblasting injector with suction lance and

3 m PVC hose and ST 30 nipple M 22.
When sandblasting you must
wear protection clothes! Pay
attention to the instructions of
the manufacturer of the
abrasive.

Rotary point sprayer for extreme soiling:
dirt killer with 40 cm extension and
ST 30 nipple M 22.

15



Small repairs -

You only get a weak flow of water or no water at all !

® The pressure gauge shows a 10% higher pressure than the
working pressure.

Now turn on the water
{ andyou should geta
powerful stream of water,

S \\\\\\\\
but if you \
only get a weak )\

flow of water,

The injector may be dirty |
and you

s~ should first
remove
the hose.
/ ¢ ’

,---'
\ W
— and release the by / Remove the injector
/NN |njectorW|(tjh gn together with the
open-ende spring and return

spanner.

/ ~then straighten
/ a paper clip,
Check that it

Cleaning the injector through is clean.
from both sides and replace
the return valve.

T
&)

=

&

V

S

and you are
Ak ready to continue
8 b
B your work. g

N

16



Do it yourself !

The nozzle is blocked !

@ No water but the gauge shows full pressure.

/Rinse the hose through 3 You should now have #butifyouonly
first. / apowerful stream of / S

{ getafewdrop:

%@ 3 water, 4 f fwater from
od¢ pb /% ghelance,
o
o % i
- \ v ‘

1 ; /// §-\\T§§§§T$SESE i3 >
i s W=

/

remove the lance and \
cleanthe }

nozzle.
5
e ’;;:> e
\" 2

{ Using the flat spray lance \
you only have to clean the front
nozzle.

Vi
/ Aol
V4 %
.
s
>

%
e Y

s B,
s %\

hats
Straighten a paper clip \
- and clean the nozzle. s
nsert pointed opje |

nto the hole

and pull the cap back!

T -
- / | (e

p—

O

3

-
Py
#

N
LN
V4

Check visually whether the
nozzle is clean.

/' Now it works as well
as before.

/
Yy

<
1}
<
.
b C

i

o
\@

N

o

S

&

17



Small repairs - Do it yourself

Valve dirty or sticky !

® Pressure gauge does not show full pressure

. @ The high-pressure hose
@ Water comes out in spurts. vibrates.
@ If you do not use the hlgh pressure cleaner for some time the valves can stick.
When avalve is blocked. / % the gauge or the high
- _ e shows little | s pressure
i [ B \ pressure or " 1! hose vibrates!
% \ o )
‘\ pressure \
\ atall. .
* f T ,
/ | i
1 remove the N
: 7/ valve screw, the N
5 valve and the
@ O-ring. /
'!
” 4 “
- e €
- / g y
Openthe = » L § / ™ 1
valves with a S 4 : a
Straighten a
L socketwrench... \ //" :l papgr oy \\_\
and remove the dirt ™\ Rplace the rubber
fromthevalve -the % \\ O-ring.
inside must be

closed.

/] N\ ’\‘?\ @\ ;
o \| [ XA
f((ﬁ)@ S g" \ ~ >

iy
BN

e

7/ and repeat an Now it works as }

all 6 valves. 7 well as before.
A 3
e S 4+

rm

I /4 C\ &>
p. —— \ . _ﬂ
e &«
Mg, b . 7 / {‘.
Retightenthe .
\ valve screw, /?\ / : Zc ANV, gfl




General rules

Inspections:

The machine must be inspected according to the "Guidelines for Liquid
Spray Devices" at least once every 12 months by a qualified person, to
ensure that continued safe operation is guaranteed. The results of the
inspection are to be recorded in writing. This may be done in any form.

Accident prevention

The machine is designed for accidents to be impossible if used correctly.
The operator is to be notified of the risk of injury from hot machine parts and
the high pressure water jet. The "Guidelines for Liquid Spray Devices" must
be complied with. (see page 12 and 13)

Check the oil level with the oil-measuring stick prior to each
use.

(Ensure horizontal position!)

Oil change B10/200 ; B13/150:

No oil change is required during the working life of the machine. However,
should it be necessary to change the oil in the event of repairwork, the oil
sight glass is to be opened over a reservoir and the machine to be emptied.
The oil is to be caught in the reservoir and disposed of in the approved
manner.

New oil: 0,5 | - Motor oil W 15/40

Oil change B16/220:

The oil of your high pressure pump should be changed after approx. 40
hours of operation, or no later than when it takes an a grey or whitish colour.
Open the oilplug over a container and drain off all the oil. The oil must be
caught in a contianer and disposed of in a responsible, legal manner.

New oil: 1,0 | - Castrol Formula RS

Guarantee
The guarantee period is 12 months according to VDMA.

The guarantee is void if changes are made in the safety devices or if the
machine is used at excess temperatures or speeds. The guarantee is also
void if the machine is used with a voltage below the required rating, with less
than the required amount of water, with dirty water and external damage to
the pressure gauge, nozzle, high pressure hose and spray device.

This guarantee is not applicable for spare parts.
Our operating instructions must be complied with.
19



Complete Assembly

v
2
S
S
S

).

ya—

i
VQWW%@
VTN

Zvin \

\\\
/

20



KRANZLE B 10/200

Spare parts list Profi-Jet B 10/200 with undercarriage
Complete Assembly

No. Description Qty. Ord.-No.
1 Wagen 1 41.101 5
2 Innensechskantschrtaube M 8 x 35 4 41.510
3 Schubbugel 1 41.101 3
6 Unterlegscheibe 8,4 8 41.515
7 Elastic-Stop-Mutter M 8 4 41.410
9 O-Ring 9,3x2,4 2 13.273
11 Hochdruckschlauch 10 m / DN 8 - 210

bar 1 41.081
12 Starlett Il mit ISO-Handgriff 1 12.320 2
13 Lanze mit Vario-Jet 030 1 41.156 2
14 Lanze mit Schmutzkiller 030 1 41.073 8
16 Gummidampfer 4 40.220
17 Starlock-Kappe 2 40.142
18 Rad luftbereift 2 40.141
19 Innensechskantschraube M 6 x 40 2 40.133
20 Fligelmutter M 6 2 40.132
21 Mutter M 5 1 41.416
22 Schraube M 5 x 40 1 41.415
23 Pistolenhalterung 1 40.130
26 Gummistopfen fur Wagen 2 40.208 1
27 Bugel 1 41.101 6
28 Elastic-Stop-Mutter M 8 2 41.514

Motor Honda GX 200 LX 24.027 2



Transmission unit

22



Kranzle B 10/200

7500
Shy'ey
7 610°LY
L 0¢S¢y
81G0v
€610y
l 8lo¢y
Bunapio
0°€L-9 820°L¥
€8l'Ly
sylvl
S6L0°LY
00S'Lv
o8y'Ly

} GOO'GL
Lo’y

L 9€0’LY
L 1eo'Ly
oL6¢cy
606°CY
€eo’'Ly
806°¢CY
106°¢y
98Y'ey
906°¢CY

L i8y'Ly

-~ <N <

T ANOOOOO -t T T

Buusbuniayolg 19
Z Xyl bury-0 09

ZL X G N 8gneiyosiueysyoasusuu| 6S
qelsyawIQ 8¢
[999Q 1S

Bumuyoipyoel4 9s
G'L X 8L N se|bneyos|iQ GS
uaym 9|bue ajeld ysems Ajoads ases|d
.l opeld ysemg S
[T €S
yhsuueds zs
G X G¢ X GZ Bumyoipus|iom  L°LG
Buinyoipiaydny 6%
0 X 8 IN ©8gneldyosiueysyossuauu| (234
ZXxzl buy-0 VA7
G‘L X 8L IN 8gneiyosge|qe|Q 14
0€ X 8 IN 8gneldyosiueysyoasuauu| 1Sy
Z X 88 UOHA Bury-O (87
wuw G| Buubuaidg oy
ww G| aqiaydsyonipiapa4 6¢
Japapabunig /€
ww G| J9bunig 9¢
L X ¥Z X GL Bumyoip|o ve
Biiey-¢ 1obejlobnyjualiiy-felxy 62
ww G| apejdesneyes €z
asneyabagalen 22

—

‘ON-'piO0  A1D

uonduosag ‘ON

11UNn uoIssiwsuel|

00Z/0T g 13r-1404d 1sl1| sHed aseds

23



Valve housing

0S 6y gy L? 9¥ 6 0¥ ¥ S¥ £¥ St v

( \ @
Az s

Y

24



Kranzle B 10/200

vy ey |9aympueH yim ._QEOO 9A|eA uolsld
S06'¢y € ww GT Buusbexos 1€
youms ainssaid pue HIN B3I Yum 9zZ0'0% € 8/'T X €'8z Buy-0 0€
2162l ‘Idwoo Buisnoy anjep €06'¢y 9 ¥2 x GT Buloeg 6¢
T2062r €  ZIemyss /'z/S X 2 X GT enayosuep 8z
0E "ON X9 ‘62 'ON X9 :8Z 'ON XE € wuw GT Buuxaniq /2
‘12 "ON XE ‘¥'Z 'ON Xg jo Bunsisuod 6E0°ST T leq 0G2-0 Jalwouep 9z
T 670 TV ww GT S9A83|S 11 Jreday ZSTYT 1T lenn-dois-onse|3 14
2062y € unelq /'Z/S X 2 X GT 8nayosuep 144
9 'ON X9 ‘G "ON X9 't "ON X9 jo Bunsisuod YTYT T pelpueH €z
T 8v.Tv dwnd-9dv 10} SaAjeA 113 Jreday WTYT T 1abejjepeN 2e
9ZT¥T T aq1ayosxoniplapad 12
GITET ¢ Buyoig-wniuiwn)y 15 SZTVT T ZIeMyds JaPaJ|UdA (014
ELV0TY T Bury-o 05 WIvT ¢ TX8IN JaNnN 6T
20Ty T Buniddnypoals 67 SoTZy T [eizads Buniynjuagoy 8T
TLV0TY T Bumyola 1wwno 8y SYTvT T unsuueds LT
TO0TY T 191 19sseM Ly €CTYT T ww g sxeqled 9T
9T0'TY T gnjyosuebnes 14 6STET T ww 9T sxequed ST
vsoovr ¥ BuusBuniayols 1% YeET VT 1T uag|oxlenals vT
T.I0TY ¢ GS X 8 IN 8gneiyosjuesydasusul| 4% EITPT T agneIyasyn|yosIan €T
T9E0TY ¢ 0€ X 8 IN 8gneiyosjuessydasusul| (57 6TT VYT T lapaj|yeis|ap3 zt
voTey T Burisydny 4% 8YTEeT T wuw g'g [abny|yersiap3 1T
6ECET T Japayj|yersiap3 14% IVTET T Buusbuniayols 0T
8ezeT T ww §'g [ebny|yessiep3 oY STTVT 1T zis|yelsjap3 6
9ezeT 1 gnjyosueyone|yos usjdezbnes 6€ 9622l 1 ¥¥'T X TT Bury-0 8
Lvr'ey T G'TXCZWN 0€lS Jopjalu| yomssBuebsny 8¢ €Ty T pung 1w ,7/Td usdoisiyoig L
avvey T Z X 8T Bury-0 1€ 9TL'TV 9 Z X GT Bury-0 9
02TV T 1apajbelyosyony 9g OST'ET 8 Z X 9T Bury-0 S
22TYT T ladigyBe|yosyony Ge TSILTY 9 adwind-9dv ny (unib) sjnusp 14
TZTVT T €x9 buy-0 123 eYoEr T T X 0T W uaydoisiyaig €
voTZy T G'T X GT Bury-0 €g YILTY 9 uajdois|nuap 4
Tv06'2y € ww T Buuusyosimz 43 0062y T asneyabjnusp T
‘ON-"pP10 ‘A10 uonduosag ‘ON ‘ON-'P40 ‘A1O uonduosag ‘ON

wuw GT 9dV Buisnoy anjen
002 /0T g 18[-1301d 1sI] syued aseds

25



Complete Assembly

R

@5&%
7

— l‘

o
e
\\

=
=

N

/

! \
6/




Kranzle B 13/150

Spare parts list Profi-Jet B 13/150 with undercarriage

Complete Assembly

No. Description Qty. Ord.-No.
1 Wagen 1 41.101 2
1a Wagen kompl. (Pos. 1+ 3) 1 41.101 5
2 Sechskantschraube M 8 x 40 4 41.510
3 Schubbugel 1 41.101 3
6 Unterlegscheibe 8,4 8 41.515
7 Elastic-Stop-Mutter M 8 4 41.410
8 Hochdruckschlauch 1m /DN 8 - 210 bar 1 41.265
9 O-Ring 9,3x2,4 2 13.273
10 Chemiesieb mit 1,2 m PVC-Schlauch 1 15.038
11a at unit with hose drum

high pressure hose 20 m / DN 8 - 210 bar1 41.083
11b at unit without hose drum

high pressure hose 10 m / DN 6 - 210 bar1 43.416
12 Pistole mit Verlangerung 1 41.053 1
13 Lance with reg. nozzle 25055 1 41.053 2

prease specify size of nozzle
14 Saugschlauch 3 m mit Saudfilter 1 15.038 3
15 Schmutzkiller 055 1 41.072 6
16 Gummidampfer 4 40.220
17 Starlock-Kappe 2 40.142
18 Rad luftbereift 2 40.141
19 Innensechskantschraube M 6 x 40 2 40.133
20 Fligelmutter M 6 2 40.132
21 Mutter M 6 1 14.127 1
22 Innensechskantschraube M 6 x 40 1 40.133
23 Pistolenhalterung 1 40.130
24 Schraube 2,9 x 19 2 15.024
25 Schlauchtrommel 1 41.259
26 Gummistopfen 2 40.208 1
27 Biigel 1 41.101 6
28 Elastic-Stop-Mutter M 8 2 41.514

Motor Honda GX 160 CX 24.027

Upgrade kit hose drum 41.259 1

with 1 m HP-Connection hose
but without 20 m HP-hose

27



Complete Assembly

28



KRANZLE B 13/150

Spare parts list Profi-Jet B 13/150 portable
Complete Assembly

No. Description Qty. Ord.-No.
1 Tragbugel 1 41.098 3
2 Sechskantschraube M 8 x 40 4 41.510
3 Unterlegscheibe 6 mm 4 41.511

4 Elastic-Stop-Mutter M 6 4 14.152 1
5 Gummifulie 4 41.513
6 Unterlegscheiben 8 mm 4 41.515
7 Elastic-Stop-Mutter M 8 4 41.410
8 Unterlegscheiben 6 mm (groR) 16 41.516
9 O-Ring 9,3x2,4 2 13.273
10 Chemiesieb mit 1,2 m PVC-Schlauch 1 15.038

11 Hochdruckschlauch 10 m / DN 6 - 210 bar1 43.416

12 Pistole mit Verlangerung 1 41.053 1

13 Lanze mit Regelduse 25055 1 41.053 2
prease specify size of nozzle

14 Saugschlauch 3 m mit Saudfilter 1 15.038 3

Motor Honda GX 160 CX 24.027



Transmission unit

30



/150

KRANZLE B 13

120'v2 091 XO epuoH Jojol
¥S0°0% 14 Buusbunisyolg 19
Sty'ey 4 Z Xyl Buy-0 09
7 6L0LY 14 ZL X G IN 8gnelyosjueysyossusuu| 65
I 025°ZY L gejsgaw|Q 86
8150V L [ex0eq 15
€6l0°LY L Bumuyoipyoel4 95
L 8L0°CY L G'L X 8L N se|bneyos|iQ GG

Buuspio uaym s|bue ajejdysems Ayoads aseald
G'LL-9 820'LY L .S'LL @qreyosjewne] ¥S
€8l LY L [EXTVETIS €G
syl vl L Hisuueds zs
S6L0LY L G X G¢ X GZ Buuyoipus|iom  L°LS
00S'L¥ 14 Butiyoipiaydny 6Y
08y'Ly ¥ 0Z X 8 IN @gneJiyosjueysyossusuu| 8y
I G00'GlL L ZXxzl buy-0 VA7
LO'LY L G‘L X 8L IN 8gneiyosge|qe|Q 14
L 9€0° LY 14 0€ X 8 IN @gneJyosjueysyossusuul  |'Gy
L 120 LY L Z X 88 UOHA Bury-O (87
GE0'LY € ww g} Bunbusidg oy
¥€0'LY € Ww g 8qIayosyonIpIopa 6¢
€e0'LY € Jopapebunid 1€
L 2€0° LY € ww g} Jobunid 9¢
LE0' LY € 1 X8z x gL bumyodipio ¥e
98’y 4 Biiey-¢ sobe||obNY US| |IY-[BIXY 62
Z020'LY l ww g| spejdesneyss [or
LIsyLy L asneyabagalien 44
‘'ON-'PIO  A1O uonduosag ‘ON

OST/ET 4 19C-1404d 1sl| sHed aseds

gaLuy

31



Valve housing

¢l

N'

- )

O

B G q
AR AR . o
/ /0 S
e AN
G ¢L L 0Ol 6 8 <F X e G¢ 9¢ ¢e LS Q¢

e

™, 1z 2z XA T4



/150

KRANZLE B 13

vy ey [9aympuey yum ‘|dwod aaem uolsid 990'Ty € ww 8T Buusbexos 1€
9zZ00% € 8/'T X £'8z Buy-0 0e

HIN 63Ul yum YI0'Ty 9 9z x 8T Buijoeg 62

ey ‘ldwod Buisnoyanfen LELOLY € Zlv X 92 X 81 epeyosuewsgemes '8z
€I0Ty € ZIv X 92 X 8T anayasuepy 8z

0E "ON X9 :6Z 'ON X9 :T'8Z "ON XE 8T0'TY € Buuoniq /2

‘82 'ON X€ :/Z "ON Xg jo Bunsisuod 6E0°ST T leq 0G2-0 Jalwouep 9z

Z2 60TV ww 8T S9A83|S 11 Jreday ZSTYT T lenn-dois-onse|3 o1
WTYT T pelpueH €2

9 'ON X9 ‘G "ON X9 't 'ON X9 JO UOnSISU0d 9T YT T 1abe|jeapeN 2z

T8v.L TV dwnd-9dv 10} sanjea 113 Jreday 9ZTvT T aq1ayosxonipiapa 12
SZTVT T ZIemyds 1apayj|nusA 0z

GIZET ¢ Buryaig-wniuiwniy 15 IVt ¢ T X8I JanniN 6T
€/V0TY T Bury-o 0§ S0Ter T [eizads Buniynjuagoy 8T
20Ty T Buniddnypoals 6t SYTvT T unsuueds LT
T.VOTY T Buyoig 1wwng 514 €TVl T ww g syeqled 9T
TO0TYy T SENIIERS =NV LY 6STET T ww 9T sxeqied ST
9T0'TY T gnjyosuebnes 14 YET YT T uag|oxienals vT
T.I0TY ¢ GG X 8 N agnelyosiuesyossusuy| 44 ETTPT T agnelyasyn|yasiap €T
T9E0TY ¢ 0S X 8 N @gnelyosiuesyossusuy| 57 6TTVT T lapaj|yels|ap3 zt
voTey T Buiisydny 4% 8YTeT T wuw g'g [abny|yesiap3 1T
68C€T T lapayyersisp3 14% IVTET T BuusBuniayols 0T
8eZ el T wuw g'g [gbnyyeis|ep ov STTVT 1 zys|yeis|ap3 6
92T T gnjyosueyone|yos usjdezbnes 6¢ 9622l T ¥¥'T X TT Bury-0 8
lYP'ey T G'TXZZWN 0ELS Jopyaslu] yomssbuebsny 8¢ €Ty T pung 1w ,7/Td usdoisiyolg L
ey T Z X 8T bury-0 L€ 9TL'TV 9 Z X GT Bury-0 9
0ZTvT T lapajbejyosiony 9g OST'ET 8 2 X 91 Bury-0 S
2TYT T ladigyBelyosyony =13 TSILTY 9 adwind-9dy ny (Unib) sjnusp 14
2TvT T €x9 buy-0 € evoEy T T X 0T W uaydoisiyoig €
voTzy T G'T X ST Bury-0 €e YILTV 9 uajdois|nusp 4
ZST0TY € ww 8T Buuusyosimz 143 Sev'ey T asneyabjuan T
‘ON-"PI0O ‘A1O uonduosag ‘ON ‘ON-'p10 A1O uonduosag ‘ON

wuw 8T 9dV Buisnoy anjen
OST/ST 9 18C-1304d 1SI| sued aseds

33



Complete Assembly




KRANZLE B 16/220

Spare parts list Profi-Jet B 16/220 with undercarriage
Complete Assembly

No. Description Qty. Ord.-No.
1 Wagen 1 41.101 2
1a Wagen kompl. (Pos. 1+ 3) 1 41.101 5
2 Sechskantschraube M 8 x 30 4 40.221

3 Schubbugel 1 41.101 3
6 Unterlegscheibe 8,4 8 41.515

7 Elastic-Stop-Mutter M 8 4 41.410

8 Hochdruckschlauch 1m /DN 8 - 210 bar 1 41.265

9 O-Ring 9,3x2,4 3 13.273

10 Chemiesieb mit 1,2 m PVC-Schlauch 1 15.038

11a at unit with hose drum

high pressure hose 15 m / DN 8 - 210 bar1 41.083
11b at unit without hose drum

high pressure hose 10 m / DN 8 -210 bar 1 41.082
12 Starlett Il mit ISO-Handgriff 1 12.320 2
13 Lance with reg. nozzle 25055 1 41.053 2

prease specify size of nozzle

14 Saugschlauch 3 m mit Saudfilter 1 15.038 3
15 Turbokiller 055 1 41.072 4
16 Gummidampfer 4 40.220
17 Starlock-Kappe 2 40.142
18 Rad Iuftbereift 2 40.141
19 Innensechskantschraube M 6 x 40 2 40.133
20 Fligelmutter M 6 2 40.132
21 Mutter M 6 1 14.127 1
22 Innensechskantschraube M 6 x 40 1 40.133
23 Pistolenablage 1 40.130
24 Schraube 2,9 x 19 2 15.024
25 Schlauchtrommel kpl. ohne Schlauch 1 41.259
26 Gummistopfen 2 40.208 1
27 Bugel 1 41.101 6
28 Elastic-Stop-Mutter M 8 2 41.514

Speedcontrol with 1m Bowden cable 1 40.255 1

Motor Honda GX 340 24.026
AQ-Pump compl. 40.265
Upgrade kit hose drum 41.259 1

with 1 m HP-Connection hose
but without 20 m HP-hose



Transmission unit

36



1220

KRANZLE B 16

cee oy
144
9¢0've
€¢c oy
vee oy
00G°Ly
L 90’ LY
6€0°0¥
€160y
0cGey
v 6L0° LY
816 0¥
€6L0°LY
8L0¢Yy
Svy'ey
8100
G0S 0y
0Ls 0y
90G°0¥

[RXETS €S

yhsuueds 4

0¥E XO BPUOH JOJo o€

02z/9L 9 404 yosue|4 8z

1 Xz x0g Bumyod 12
Buryoig-seydnyy 9z

0€ X 8 IN agnelydsiueyyoasuauu| [*74
aglaydsasneyss i4

aqIayaszims e
gelsgawiQ 1z

ZlL X G N 8gneiyosjueysydssusuu| 0z
asneyab|Q |9%09Q 6l
Bunyyoipyoe|4 8l

G'L X 8L W se|bneyos|Q Ll
ZX ¥l Bury-0 9l
bunbuaidg Gl

(Bue|) ww oz J9bunig Pl
aqlayosyonipiepa el
Japapabunid AN

DO ON T -t~ — — — —

Buuspio uaym sajbue ajeid ysems Ajoads aseald

0'8-9 2¢v0'0v L .8 ojeld ysemg Ll
Y00y 4 2qI1ayos-Sy ol
000t L Blyexus|joy-jexy 6
€v0°0v 3 9q19Yosua||ap 8

L ¥¥0°0F € L X 0€ X 0zZ BumydipiQ A
LLG0Y l Bunyyoipyoe|4 9
¥50°0% 9 aqlayossbuniayols [
€500 9 GZ X 8 N @gneiyosjueysyoasuauu| p
LG0°0¥ b agneuyosge|qelQ €
¢S0°0v 3 Buuyoig-no Z
L0G 0¥ 3 asneyab|o L

‘ON-'p1O0  A1D uonduosag ‘ON

dwng-Ov 11un uoissiwsuel

022/9T 9 18r-1Joid 1s1| sued areds

37



Valve housing

05 6y 8Y 6 07 It

" L
g@\ @w\\ / I &
i xgo <

Iz

(e0)
™



1220

KRANZLE B 16

¥ 'ON X9 :€ 'ON X9 :Z 'ON X9
:Jo Bunsisuod

T 290°0% SanleA 1] Jreday paads [04jU0D JNOY}IM UOISIOA
8L0'0Y 3 Aq OV .8/¢ gneIyoSYN|YosIBA  L'0g
€2 'ON X€ ‘81 "ON Xg paads [0Jju0D U}IM UOISIOA
‘Gl 'ON X€ ‘¥l "'ON X9 €] ON X¢ ocL'el 3 AQ 91 ,8/€ X OV .8/€ SYNWIYN|Yosuy 0¢
;Jo Buysisuod  suedsseuq 61001 L (doydny) g*) x zz x 21 Buuyolg 62
LTS OV INOYUM SBAB3IS 1Y Jreday 9ls o € ww 0z Bunusyosimz 14
120°0v € ww oz Buisonia €C
€Z 'ON Xg :0¢ ON X€ 0G0 € Bunzimsqy yw Buuzuelsig (114
‘8l 'ON X€ :9] "ON X€ Gl 'ON X¢ [AX\NA 3 WC/L . 8qnelyosgn|yosie/ 6l
‘%L "ON X9 ‘€| 'ON Xg :Jo Bunsisuoo ZLS 0 € ay|yosUBWIWIWNGD gl
T §90°0t sanasls 1| Jreday 6€0°CY 3 G'L X 8Z X Lz Buuydig-no Ll
6050 € €'l X 9¢ X 0z Bunsbesos 9l
€ Y0'LYy L Bury-0 0G 80G°0Y € 29'T X g¥'Le Burd-o Gl
Zl -0l 'sod Gco'ov 9 wuw og Buisoeg 4’
v LvO'LY ‘|dy Bunjddnyyo93s  L'6% €200y € 8jjeyosuewagqamen) €l
Z Y0 LYy L Buebuiasassepn Jny Buniddnyyosis 6¥ Z9%0° LY 1 J9)ysbueburaiassepn 6
L V0L L Bunjddnyyo8)s Jny Bunyoipiwwng 8 L 910°'LY L OV .Z/1 ¥ Ynjyosuebneg 8
6EC’EL L Jspaj|yelsiep3 (574 05 0t 14 St X 2l IN egnelyosjueysyossusuu] L
8eT’cl 3 ww ‘s [ebnyjyelsiep3 oy €00y 14 Buusbunisyols 9
9eT’ el L gnjyosueyone|yog usydezbnes 6¢€ [ TA\KA4 L Ol J¥/1 ¥ Hw usydois|uap LG
LYY'EY T G'TXZZN 0ELS Jopyalul yomssbuebsny 8¢ 9z0'zy S usydo}s|nuap S
oy el T Z x 8T bury-0 L€ rdiir44 9 Z X1z burd-0 14
0zT vt T 1apaybe|yosyony 9¢€ yeocy 9 IIUSA -ge|sny / -ge|ulq €
2T YT T ladigyBe|yosyony se 910°0¥ 9 Z x 8l bury-0 Zz
TCTVT T €x9 buy-0 ve Jsyleyosxyoniqg ubsjul BUYo
evo'ey L L X 0L N usydosyyold Le 126 0Y 3 N 468Ul jw DY esneysbipusp L
‘'ON-"P1O  A1O uonduosag ‘ON ‘'ON-"P1O  A1O uonduosag ON

dwng-Ov Buisnoy anjen
022/9T 9 18(-40oid 1sl| sued areds

39



Unloadervalve

40

22 21 20

25 23



1220

KRANZLE B 16

glcel 4 Buuyoig-wniuiwunpy 12
¥ 6€0°GlL 3 Jeg Q0v-0 Je1ewoue|y 9z
414" 3 L X 8 W Jopn\-dojg-onse|q 14
Adn4* 3 pelpueH ez
147" l J9bejjopeN 22
9cl' vl 3 aqIayosyonipiapa 1z
SZLvl L ZIemyos Japaj|iJusp 0z
vl vl 14 l X 8 N Jennuiisjuoy 6l
goLey L Jeizads Buniynjuaqgioy 8l
1484’ 3 ynsuedg /1l
gclvl I wuw g syequed 9l
6SL°¢El I ww 9| syeqled Gl
veL vl l uaq|oxlanals ¥l
eyl l agnelyosyYn|yosIan el
6LL' VL 2 Jopajjyels|ap3 Zl
syl el L 19bnyyelsiepg Ll
Lylel 2 Bunusbuniayols oL
sLL' vl 3 z)Is|yeis|ap3 6
9gzZCl 2 vl X 1L Bury-0 8
oslel 4 Z X 91 Bury-0 S
"ON-'p1O0  A1D uonduosag ON

022/9T 9 12r-1Joid 1sI| sued aiteds

dwnd-Ov anjeatapeojun

41



Hose drum

42




/150 B 16/220

KRANZLE B 13

€80'TY T 8 MIN W 0Z Ydne|yosyonipyosoH 14
€lT'¢el 14 r'zx¢'6 Buy-0 A%
gge'el I L X0l W usydois ¥
98¢'¢el L G‘L X9 Bury-0 €€
G8s'0y L 8/'L X 89'9 bBury-0 /Z
ale oy l Bunzueysig Gz
I 80€°0¥ 3 |181gyN|yosuy e
/91°0v L yus|ebyaiqg €z
Lco'ey l 0l XG N @gneiyoss 22
sleor L 66/9NIA 9 8qidyosshunisyolg (¥4
6Sl'el 4 ww 9| syeqied 0z
Z8L°0v 1 wuw 9| Buusbuniayoisus|iopn m
LLL0Y z ww gz Buusbuniayoisus|dopn 9l
L8L°0v 3 ZXPZ X9l SN 8qieyos Sl
cleoy l uazjogsbunjebalisp )
60€ 0¥ 3 [8gqunypueH €l
Loy 1% ¥ N Jepn-dojs-onse|q 4"
LLe oy L Buniynpassepn ol1oM Ll
oLeovy l a||lamsgaliuy ol
8L0'EY Zl 0Z X 0'G egneiydosyolsisunyi 6
10€°0v 4 yonswiws|y o]
(o]0} 74 I syul| zyopiebe /
90¢'0Y I aswaig Jw zjopabe 9
cLe oy 1% GZ X ¥ IN 8qnelyosjuexsyossusuu] S
15010} 4 2 JI8BH8qQ [swwod | ¥
70€° 0¥y 3 |lspsjuN [Pwwos | [
L0E 0% 3 Buniynpessepn sjeyosusyes Z
20e' 0 3 Buniynyyone|yos ojeyosusyies 3
'ON-'piI0  A1D uonduosag  ‘ON

022/9T 9 ‘0ST/ET 9 19C-1401d 3sl| syred aseds

wniQg asoH

43



Speed control

44

Spare parts list Profi-Jet B 16/220
Speed control

No. Description Qty. Ord.-No.
1 Grundteil 1 42.581
2 Druckhilse 1 42.584
4 Steuerkolben 1 42.582
5 Querbolzen 1 42.583
6 Druckfeder 2,0 x 9,5 x 70 1 42.587
7 Gewindestift M4 x 6 DIN 913-A2 1 42.592
8 Parbaks 7 mm 1 15.013
9 Bowdenzug 1 m 1 42.586
10 Unterlegscheibe 6,4 DIN 125 1 50.189
11 Sechskantmutter M6 DIN 934 1 14127 1
12 Anschlussmuffe Drehzahlregulierung 1 42.585
13 Uberwurfmutter 1 40.075
14 Klemmhdilse 1 40.074
15 Einschraubwinkelverschraubung 3/8"x 12| 1
44.092

16 Drosselscheibe 1 42.589
17 Gewindestift M 6 x 12 DIN915 1 42.590
18 Klemmbolzen 1 42.591



Spare parts list Profi-det B 10/200; B 16/220

Starlet 11

No. Description Qty. Ord.-No.
1 Ventilkdrper mit Handgriff 1 12.294
2 Schutzhilse 1 12.295
3 Abdeckschutz 1 12.296
4 Betéatigungshebel 1 12.298
5 Sicherungshebel 1 12.149
6 AbschluRschraube M 16 x 1 1 12.247
7 Stopfen 1 12.287
8 Gewindefuihrungshilse R 1/4" AG 1 12.250
9 Aufsteuerbolzen 1 12.284
10 Stift 1 12.148
11 Lagernadel 1 12.253
12 Edelstahlfeder 1 12.246
13 Edelstahlkugel 1 12.245
14 Edelstahlsitz 1 13.146
15 O-Ring 11 x 1,44 1 12.256
16 O-Ring 3,3x2,4 1 12.136
17 Blechschraube 3,9 x 8 4 12.297
18 Druckstiick 1 12.252
19 Rohr kunststoffumspritzt 1 15.004 5

bds. R 1/4" AG
20 Uberwurfmutter ST30 M 22 x 1,5 IG 1 13.276 1
21 AuRen-Sechskant-Nippel R 1/4" 1G 1 13.277 1
22 O-Ring 9,3x 2,4 1 13.273
23 Aluminium-Dichtring 4 13.275
24 O-Ring 15x 1,5 1 12129 1
25 Sicherungsring 1 12.258

Starlet - Gun with extention 12.320 2

Repair kit "Starlet 11" 12.299

consisting of No. 9,10,13,14,15

45



Turbokiller

22

Spare parts list Profi-Jet B 16/220
Turbokiller 055

No. Description Qty. Ord.-No.
11 Sprihkoérperschutz 1 41.528
12 Spriuhkorper 1 41.529
13 O-Ring 6,88 x 1,68 1 41.521
14 Dusensitz 1 41.522
15 Dise 055 1 41.532
16 Ring 1 41.533
17 Rotor 1 41.534
18 Stabilisator 1 41.524
19 O-Ring 41 x 1,78 1 41.538
20 Deckel 1 41.539
21 Deckelschutz 1 41.540
22 Rohr 500 mm lang; bds. R1/4" 1 12.3851
23 Nippel M22x1,5 x R1/4" IG 1 13.370
Turbokiller 055 compl. with Lance 41.072 4
Rep. kit Turbokiller 055 41.097 1

46



Standard regulation nozzle

30

e

Spare parts list Profi-det B 13/150; B 16/220

No.

Standard reg. nozzle

Description Qty.

Ord.-No.

30
31
32
33

Nippel ST30 M22x1,5 AG/M 12 x 1 1
Rohr 400 mm, bds. M 12 x 1 1
Regeldise mit Regulierring 1
Flat spray nozzle 2505 1

Please specify size of nozzle

13.363
15.002
13.201 2
26.001

47



PICO - Gun

48

Spare parts list Profi-Jet B 13/150

PICO-Gun

No. Description Qty. Ord.-No.
1 Handgriff mit Ventilkérper 1 12.165
2 Abdeckung seitlich 1 12.166
3.1 Rohranschluf3teil R1/4" 1 12.125
3a+b Messinghilse mit Teflonsitz 1 12.127
4 O-Ring 12x 2 1 15.005 1
5 Abdeckung unten 1 12.167
6 Druckplatte 1 12.168
7 Abzug-Hebel 1 12.169
8 Messing-Scheibe 1 12.135
9 O-Ring 3,3x2,4 1 12.136
10 Sicherungshebel 1 12.170
11 Stift 3 x 17 1 12.171
12 Kontermutter M 4 2 12.138
13 Schraube 3,9 x 9,5 4 12.172
14 ST 30-Nippel M22 x 1,5/ R 1/4" AG 1 13.365
15 Rohr kunststoffumspritzt 1 15.004 2

bds. R 1/4" AG
16 Uberwurfmutter ST 30 M22 x 1,5 IG 1 13.276 1
17 AuRen-Sechskant-Nippel R 1/4" 1G 1 13.277 1
18 O-Ring 9,3x2,4 1 13.273
21 Kolbenstange mit Kolben 1 12.143
22 Druckfeder 1 12.145
28 Aluminium-Dichtring 4 13.275

Pico-Gun with extention 41.053 1

Repair kit "Pico" 12.158

consisting of 1x No.:
3.1,3a,3b,4,8,9,12, 21, 22



Dirtkiller

Spare parts list Profi-det B 10/200; B 13/150

Dirtkiller
No. Description Qty. Ord.-No.
1 Spruhkérper 1 41.520
2 O-Ring 6,88 x 1,68 1 41.521
3 Dusensitz 1 41.522
4 Duse 045 (B13/150) 1 41.523
4.1 Duse 03 (B 10/200) 1 41.523 4
5 Stabilisator 1 41.524
6 O-Ring 1 40.016 1
7 Sprihstopfen 1 41.526
8 Rohr 400 mm 2xM 12 x 1 1 41.527
9 ST 30-Nippel M22x1,5/M12x1 ISK 1 13.363
Repair kit Dirtkiller 045 (B13/150) 41.097
consisting of No. 2; 3; 4; 5
Repair kit Dirtkiller 03 (B13/150) 41.096 1
consisting of No. 2; 3; 4.1; 5
Dirtkiller 045 with Lance (B13/150) 41.072 5

Dirtkiller 03 with Lance (B10/200) 41.073 8



Inspirection report

for KRANZLE - High Pressure Cleaners

Regular inspection every 12 months if used professionally!

Appliance No: Type:

The following must be checked:

1. Safety features 2. General condition
a) Manometer a) High pressure hose
b) Safety valve (pressure control) b) Spray gun
¢) Operating pressure ¢) Motor
d) Cut out pressure (max. 10% above d) Oil level

operating pressure)
e) Low pressure with trigger released

The information in the operating instructions are a part of the inspection

R It of . . ifi
_ esu _o . Date of inspection: Faults rec.tlfled,
inspection: Stamp and signature

Excerpt from the Guidelines for Liquid Spray Equipment (ZH 1/46) by the Central Office of
the Professional Trade Association.

Inspection:

Liquid spray equipment should be inspected for safe operation by a qualified person
whenever necessary, but no less than every 12 months. The maker's or supplier's
instructions must be followed. The inspection intervals may be extended if the equipment
is not in active use.

In Germany, inspections compliant with the (German) Emission Controls Act may be
required for oil and gas-fired equipment, and the owner must arrange for these to be
carried out independently of the main inspection.

The results of inspections must be recorded in writing and presented to the respective
authorities on demand. There is no set form for these records.

50



— ® High-pressure-cleaners
kngIE Nettoyeurs & haute pression
Hochdruckreiniger

I. Kranzle GmbH
Elpke 97 . 33605 Bielefeld

EC declaration of conformity
as defined by machinery directive 89/392/EEC, Annex Il A
and the EC low-voltage directive 73/23 EEC
and the EC-EMC directive 89/336 EEC

Herewith we B 10/200, B 13/150 and
declare that B 16/220
complies with the following 91/368 EEC ann. I No. 1
provisions applying to it 73/23 EEC
79/113 EEC 81/1051 EEC
89/336 EEC
Applied EN292T1land T2
harmonized standards EN60204T1
in particular EN 50 082-2
EN 61000 3-2 3-34-12
EN 55014
EN 55104
Applied national technical DIN VDE 0700 part 265/79 3.95
standards and specifications DINIEC 61 S (Co) 17
in particular DIN IEC 801 2-6 601 1-2

DIN IEC 10004 2-11

Notified body 1) within the TUV Hannover
meaning of Annex VII

engaged for 2)

- safe keeping of the file as defined by Annex VI

- verification of correct application of harmonized standards and certification
of adequacy of the file as defined by Annex VI

- EC type-examination (EC type-examination certificate No. ...)

Bielefeld, 10.10.97 W

Droitsch
(Managing Director)




Reprint only allowed with the authorization of h[ﬁl‘ElE
As date of 10. 05. 2001

302121

Order n°.:



